
Finalit Komplett-Steinpflege GmbH
Friedhofstraße 67

A - 4600 Wels

Wismar, 05.07.05

T e s t   R e p o r t  N o. 1362/05

Client                                                 Finalit Komplett-Steinpflege GmbH
Friedhofstraße 67

Subject matter of the order:           Testing of floor coverings
 - Determination of the anti-slip property
   Workrooms and fields of activity with increased
   slip danger in compliance with DIN 51130:2004-08

Date of order:   28.06.2005

Date of receipt:                                01.07.2005

Name of the product                     Bisazza Mosaik Opus
                                                          Romanum treated with Finalit No. 25

Quantity:                                             1 assembled panel

Manufacturer of origin:                    The client

Test engineer:                                  Dipl.-Ing. (FH) Ch. Böttcher

Proof of origin:     The samples were provided by the client.



Baustoffprüfstelle Wismar GmbH
Lübsche Straße 109, 23966  Wismar Seite: 2
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Determination of the anti-slip property based on DIN 51130:2004-08 "Determination of the anti-slip

property - Workrooms and fields of activities with increased slip danger, walking method - Ramp testò

Description of the panel:

The individual parts of the mosaic panel are grey, white, purple and green.

Preparation of the specimen floor covering:

A specimen floor covering for testing purposes measuring           89 x 35          cm
was produced by laying the tiles on a self-supporting, distortion-free panel.
The joint width here was             1 to 2             mm.
The specimen floor covering was produced by the client.
The specimen floor covering was wiped clean with a dry cloth before the test was started.

Average angle of inclination:   

    adjusted total acceptance angle
Test No                                                                                DIN 51 130

increased slip danger
[ ° ]

1 19,9
2 18,4
3 18,4
4 19,7
5 19,2
6 19,5

Average value
adjusted average angle of inclination

αtot for classification group below

Classification group:

According to the test results, determined in compliance with the standard
 - DIN 51130 the floor covering is to be classified as R 11.

Dipl.-Ing.(FH) Ch. Böttcher Dipl.-Ing. E. Stoige
Test engineer                                                                                              Head of the testing laboratory
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